Need Assistance?
Legendary Service... Ask Your Friends - Since 1969
800.969.7501
Over 160K Powersport Items - In-Stock and ready to ship today! View tires, apparel, helmets, exhaust and more!

Overview of Moose Side Case Mount for Expedition Side Cases - 3501-0906

For use with DK Part Nos. 50-00006, 50-00007, 50-00008, 50-00009, 50-00010 and 50-00011
  • Strong, precision-shaped 3/4 in. (18mm) diameter steel tube
  • Main hoops support each side case when mounted
  • Matte finish, black powdercoating protects the finish of each mount
  • Unit construction of motorcycle-specific mounting arms and brackets assures a proper fit with a good balance of strength and weight
  • Each application is designed to be strong and durable, but also engineered to avoid damage to the motorcycle in the case of a tip over
  • Machined caps, tabs and spacers not only aid the mount's dimensional precision, but eliminate press stamping of the tube end, which could compromise strength
  • Some mounts also feature machined aluminum clamps or signal relocaters if required
  • Some applications offer a choice of symmetrical or asymmetrical mount locations for staggered side cases sizes
  • All hardware is zinc-plated with flange-style heads; nuts are also flange style with nylon or metal locking threads
  • Include mounting components for attaching the panniers to the mounts - no extra kit to purchase
  • Base mounting is bolt-on, but the included kit also comes with hardware for fast hand removal
  • Full instruction set included with text, photos and diagrams to guide the installer through the process
  • Made in the U.S.A.


Included Items:

(2) Black aluminum side case mounts (1 Left and 1 Right)

(2) Black plastic templates

(2) Aluminum mounting lip brackets

(1) Black aluminum rear support bar

(1) 24" Foam strip W/adhesive back

(8) 6mm-1 X 16mm Button head bolts

(8) 6mm-1 Flange nylock nuts

(4) 8mm-1.25 Flange nylock nuts

(4) 8mm-1.25 X 30mm Flange hex head bolts

(4) Rubber washers

(4) 5/16" X 1-1/4" Washers

(4) 5/16" X 1-1/2" Washers

(4) 7/16" X 3" Washers

(2) 8mm-1.25 X 55m Button head bolts

(2) 6mm-1 X 30mm Button head bolts

(2) 8mm-1.25 X 25mm Flat head bolts

(2) 6mm Nylock nuts

(2) 1/4" Aluminum spacers

(2) 1/8" Aluminum spacers

Instructions 

Specs for Moose Side Case Mount for Expedition Side Cases - 3501-0906

Type Saddlebag Mount Hardware
Units Kit
Weight 14.60 lbs

Specs for Moose Side Case Mount for Expedition Side Cases - 3501-0906

Type Saddlebag Mount Hardware
Units Kit
Weight 14.60 lbs

Fitment for Moose Side Case Mount for Expedition Side Cases - 3501-0906

See if this part fits your ride

Part 509991 fits the following machines

There are no reviews for this item. Write Review
Start typing your question and we'll check if it was already asked and answered. Learn More
No questions have been asked about this item. Be the first!

Instructions and Manuals for Moose Side Case Mount for Expedition Side Cases - 3501-0906